Proline Workstation with Cantilever Lighting 60"
Plastic Laminate Work Surface

The guide on the following page(s) was provided by the supplier.
New Pig Corporation assumes no responsibility, obligation, or
liability in conjunction with the use or misuse of the information.

newpig.com
N eW Pi g. North America: 1-800-468-4647 UK: 9800 919 900.

Europe: +31 (0)76 596 92 50 Outside North America: +1-814-684-0101
One Pork Avenue China: +86-21-400 921 5178

Tipton, PA 16684-0304
PIG, PIG logo are registered trademarks in USA and other countries. See tm.newpig.com



38" X 374" ALLEN
CAP BOLT

3/8" STRUT NUT
378" X 1" ALLEN CAP BOLT

2/— BASE LEG

g
e

DRAKING #A7402

1) INSTALL LEVELLING GLIDES BY THREADING
THEM INTO THE BOTTOM OF THE BASE LEGS
AS SHOWN.

2) ATTACH BASE LEG THROUGH BASE RAIL
HOUNTING CHANNEL AS SHOWN BY
THREADING THE 3/8" STRUT NUTS ONTO THE
378" ALLEN HEAD BOLTS BY ONLY 2 THREADS.

3) USING THE SAME METHOD BUT WITH 3/4" ALLEN
HEAD BOLTS AND 3/8" STRUT NUTS, BOLT
THESE ITEMS THROUGH THE REAR OF THE BASE
RATL CHANKEL

4) SLIDE THE VERTICAL UPRIGHTS DOWN THROUGH
THE BASE RAIL CHANNEL UNTIL FLUSH WITH THE
BOTTOM OF THE BASE RAIL. NOW TIGHTEN THE ALLEN
HEAD BOLTS MAKING SURE THE GROOVED "TEETH" LINE
UP WITH THE INSIDE OF THE VERTICAL UPRIGHT.

(THE BOTTOM OF THE BASE RAIL SHOULD BE

FLUSH YITH THE BOTTOM OF THE VERTICAL

UPRIGHTS)

BASIC BENCH ASSENBLY

PAGE 1



378" X 1" ALEEN CAP BOLT

LEG EXTENSION TUBE

3/8" STRUT NUTS

1O SUPPORT “T" FRAAE
o /_
j\

° fQ;fji::j— 2" HEY HEAD BOLT
| FLAT WASHER

FLAT WASHER
LOCK WASHER
ACORN NUT

PRO-LINE

1) INSTALL 378" X 1 " ALLEN CAP BOLT THROUGH
TOP OF THE "T" FRAME 4S SHOWN, THREADING
THE 3/8" STRUT NUTS ONLY ON BY 2 THREADS.

2) SLIDE TOP SUPPORT “T" FRAME OVER BASE LEG
EXTENSION TUBE ALLOYING THE STRUT NUTS T0
SLIDE VERTICALLY INSIDE THE VERTICAL UPRIGHT
AND BOLT AT DESIRED HEIGHT USING THE 174" X
2 " HEX HEAD BOLT, FLAT WASHER, FLAT WASHER,
LOCK WASHER AND ACORN NUT.

3) FASTEN TOP SUPPORT “T" FRAHE TO THE
VERTICAL UPRIGHTS BY TURNING THE 3/8" X 1"
ALLEN CAP BOLT BEING CERTAIN THE GROOVED
“TEETH" LINE UP WITH THE INSIDE OF THE VERTICAL
UPRIGHT.

(BE SURE THE TOP SUPPORT FRAME IS PARALLEL

T0 THE BASE LEG BEFORE TIGHTENING)

BASIC BENCH ASSEMBLY

PAGE 2

DRAFING #A7403

PAGE 2



1) HOUNT FRONT AND BACK RAIL TOP SUPPORT
FRAMES AS SHOWN USING 174" X 374" HEX HEAD
BOLTS AND FLAT WASHERS

BACK RAIL

g

(/4" ¥ 3/4" HEX ol
HEAD BOLT |
¢
FLAT WASHER 7 -

FRONT RAIL

PRO-LINE

& NZ BASIC BENCH ASSEMBLY
PAGE 3

DRAWING #A7404

& PAGE 3



"' SUPPORT ———

f

i

| 1) SECURE THE WORKSURFACE TSING #12 § 2"

| PHILLIPS PAX HEAD SCREYS THROUGH THE

| T0P SUPORT “T* FRAYE AND #12 ¥ 3/4” PHILLIPS
| PAN HEAD SCREFS THROUGH THE FRONT AND

| BACK RAILS.

#12 X 374" PHILLIPS
PAN HEAD SCREW

BACK RAIL

PRO-LINE
BASIC BENCH ASSEMBLY
PAGE 4

DRAING #A7405

PAGE 4



FORKSURFACE
FOR CLARITY

REAR STRUT

RENOVED

o

FRONT STRUT

1'} REHOVE DRAVER FROM HOUSING

2) AT THE DESIRED LOCATION MOUNT THE DRAWER
HOUSING TO STRUTS LOCATED UNDERNEATH THE
TORKSURFACE USING 174" X 374" HEX HEAD
BOLTS, FLAT WASHERS, AND 174" STRUT NUTS.

3) REPLACE DRAWER

PRO-LINE

BASIC BENCH

DRAFER ASSEMBLY

DRAFING #47256-1S0-BASICS

PAGE 5



S

REVISTONS

REV DESCRIPTION DATE

APPROVED

HDS (MODULAR DRAWER ASSEMBLY) WITH

f
|
|

b

= HEAD BOLT AND
i

FLAT RASHER
E}ﬁ
- ——

ot REHOVE DRAVER
|

T0 ASSEMBLE

mF - fF5 =

|
T
I

CONVECTING OPTION FOR & Basics stypion | 0071207 1 STANDARD

/4" STRUT NUT
aiﬁf/’/////////_—__ 174" ¥ 374" HEY

'y 1
PLATWASHER ——— |~ R4 BOLT
| HEX
] STACKING
(OPTIONAL)
MICHABL SUPLINSKAS
PRO-LINE
STZE [F0H N0. L Rv
SCALE | SHRRT

PAGE 6




P TOMBSTONE

DETATL "4 \ SCREVIRIVER

NOTE: IF THE BULBS FIT T00 TIGHT,
PLACE 4 FLAT HEAD SCREWDRIVER
AS SHOFN ONTO THE BASE OF THE
TOMBSTONE AND GENTLY TAP WITH
A HAMMER AND REPEAT ACTION ON

=T LENS FRAME THE OTHER TOMBSTONES

ADJUSTMENT
SCREF

1) PLACE THE LENS FRAME ON THE LIGHT
HOUSING SO THAT THE "TABS" ON THE
LENS FRAUE HANG OVER THE NOTCHES LOCKING
IN THE REAR OF THE LIGHT HOUSING. MECHANTSK
(SEE DETAIL “4")

2) ADJUSTMENTS WILL BE NEEDED TO NAKE
THE LENS FRANE FLUSH WITH THE BOTTOM

LIGHT HOUSING OF THE LIGHT HOUSING. 70 DO THAT LOOSEN
PRO-LINE THE ADJUSTHENT SCREW LOCATED ON THE LEXS
LAMP REQUIREMENTS FLOURESCENT LIGHT LOCKING MECHANISH AND SLIDE THE ADJUSTHENT
LENS FRAME AND LOCKING BAR UP OR DOWN TO THE PROPER HEIGHT.
48" FIXTURES  F32 8 TAB INSTRUCTIONS (SEE DETALL “B") NOTE THE POSITION —— 1
DRAFING £A7524 OF THE ADJUSTHENT SLoT
PAGE 2 OF 2 3) ONCE ADJUSTED, LOCK THE LENS FRANE IN PLACE  BAR, IT NEEDS TO BE
36" FIXTURES  F30 T8 PROPRIETORY INFORMATION BY TURNING THE BOLT SO THE ADJUSTMENT BAR FACING TORARDS THE
195 8 NOT FOR DISCLOSURE GOES INSIDE THE SLOT ON THE LICHT HOUSING. REAR OF THE ROUSING

T0 PROPERLY HORE.

PAGE 7



378" STRUT NUTS
LIGHT FRAME BRACKET
LIGHT FRAME STRUT

LIGHT FIXTURE
NOUNTING BRACKET

38" X 374" ALLEN
HEAD BOLTS

|
! o 1/4" STRUT NUT
g

V8" X 34" ALLBY ——
HRAD BOLTS &

TOP RAIL
174" STRUT NUT

LIGHT FIXTURE

STRUT CAPS
(HOUNTED LAST)

HEX HEAD BOLA \

| UPRIGHT ll"

COVER PLATE
LIGHT EXTENSION ARM

PRO-LINE
VA LICHT FRAE ASSENBLY
N1 10 4 BASIC BENCH

DRAFING #A7453R-1
PAGE 1 OF 2

|

o 174" X 34"
HEX HEAD BOLT
AND FLAT TASHER

t"yt

1) PLACE THE COVER PLATES OVER LIGHT EXTENSION
ARMS, LINE UP THE HOLES AND ATTACH & #12 X 1/2"
PHILLIPS PAN HEAD SCREW (SEE FIG.1)

2) INSTALL 378" X 3/4" ALLEN CAP BOLTS THROUGH
LIGHT FRAHE BRACKET AND TOP RAIL CHANNEL
BRACKET BY THREADING THE 3/8" STRUT NUT ON
ONLY BY TFO THREADS.

3) INSTALL 378" X 3/4" ALLEN CAP BOLTS THROUGH
THE BACK OF THE TOP RAIL CHANNEL BRACKET BY
THREADING THE 3/8" STRUT NUT ON ONLY BY
THO THREADS.

4) SLIDE LIGHT FRAME BRACKETS (WITH THE TOP
RATL ASSEMBLY) DOWN OVER THE TOP OF THE
VERTICAL UPRIGHTS AND TIGHTEN.

5) SECURE THE LIGHT FRAME STRUT TO THE LIGHT FRANE
BRACKETS AT THE DESIRED LOCATION USING
174" X 3/4" HEX HEAD BOLTS, 174" FLAT WASHERS
AND 174" STRUT NUTS AS SHOWN.

6) ATTACH THE LIGHT FIXTURE MOUNTING BRACKET TO
THE LIGHT FRAME BRACKET USING 174" X 3/4" HEX HEAD
BOLTS FLAT WASHERS AND 174" STRUT NUTS AS SHOWN.
ATTACH THE LIGHT FRAME STRUT TO THE TOP OF THE
LIGHT FIXTURE HOUNTING BRACKET ALSO USING 1/4" X
3/4" HEX HEAD BOLT, FLAT WASHER AND STRUT NUT

7) REFER TO DRAYING #47524 TO OPEN THE LENS COVER
PRIOR TO CONTINUING WITH THIS STEP. LOOSELY FASTEN
THE 174" X 374" HEX HEAD BOLTS, 1/4" FLAT WASHERS
AND 174" STRUT NUTS AS SHOFN TO THE LIGHT FIXTURE.

§) LOOSELY ATTACH THE LIGHT FIXTURE TO THE LIGHT FRAME
STRUT. ~ CENTER THE LIGHT FIXTURE ASSEMBLY OVER THE
TORKSURFACE AND TIGHTEN THE HEX HEAD BOLTS.

9) INSTALL TUBING AND STRUT CAPS A® SiioWy

USING A HAMMER PAGE 8



1) INSERT 174" X 3/4" HEX HEAD BOLT THROUGH

174" FASHER AND INTO HOLE LOCATED IN THE
WASHER CENTER OF THE SHELF BRACKET, AND THREAD
THE 174" STRUT NUT ON (APPROXIMATELY 2 TURNS)

2) PLACE STRUT ONTO SHELF BRACKET MAKING
SURE TO INSERT THE STRUT NUT INTO THE STRUT
AND TIGHTEN

3) REPEAT STEPS 1 AND 2 FOR OTHER SHELF BRACKET

4) PLACE SHELF ONTO THE SHELF BRACKET ASSEMBLY
AND SECURE IN THE FRONT OF THE ASSEMBLY
FITH 174" X 3/4" HEX HEAD BOLT, FLAT WASHERS
AND KEP NUT AS SHOWN AND TIGHTEN.

PRO-LINE

ENCLOSED METAL SHELF ASSY
PAGE 1 OF 2

DRAVWING #47399

PAGE 9



[ / STRUT NUT
|

“ } 1) INSERT 3/8" X 3/4" ROUND ALLEN HEAD BOLT
te ° THROUGH SHELF ASSEMBLY AS SHORN
THREADING THE 3/8" STRUT NUTS ON
APPROXINATELY 2 TURNS.

DOUBLE SIDED UNIT ?
(IF APPLICABLE) —\ g

2) USING THO (2) PEOPLE HOLD SHELF ASSEMBLY
UP 70 THE UPRIGHTS, SET AT THE DESIRED HEIGH]
AND SECURE.
ALLEN CAP BOLTS
3) REPEAT ALL PREVIOUS STEPS (IF APPLICABLE)
T0 COMPLETE A DOUBLE SIDED UNIT.

\\r\l\: S~ /
| | I~ .\\ ~
HIRRS SHELF ASSEMDLY
| |

! | |

| i | ”

i < PRO-LINE
. H | ENCLOSED KETAL SHELF
N I ASST T0 4 BASIC BENCH
B > PACE 2 OF 2

oW | ! DRAVING £47408
~ &

PAGE 10



DOVBLE SIDED UNIT
(IF APPLICABLE)

VERTICAL UPRIGHT >

1,

7N
s
PN

S \
o0
= AY
[
=
=
=
=
=
—
=

o<

BIN HOLDER

1) HOUNT BIN HOLDER AT THE DESIRED HEIGHT
T0 THE VERTICAL UPRIGATS USING 3/8" X 3/4"
ROUND ALLEN HEAD BOLTS AND 3/8" STRUT
NUTS.

2) REPEAT THE ABOVE STEP (IF APPLICABLE)
TO COMPLETE 4 DOUBLE SIDED UNIT.

PRO-LINE

BASIC BENCH

BIN HOLDER ASSEMBLY
DRANING #A7512

PAGE 11



DOUBLE SIDED UNIT
(IF APPLICABLE)

-
™
-
-

VERTICAL UPRICHT ——="—

i~
;7
ror !
7/
VA
/
/

4

,.
é
/
/

/

4
/7
/ /

1) SECURE THE ELECTRICAL STRIP TO THE ESKR
AS SHOWN USING 6/32" X 3/8" ROUND HEAD
HACHINE SCREWS AND 6/32" HEX NUTS.

2) HOUNT THE ESMR ASSEMBLY TO THE VERTICAL
UPRIGHTS ¥ITH 378" X 3/4" ROUND ALLEN HEAD
BOLTS AND 3/8" STRUT NUTS.

3) REPEAT STEPS 1 AND 2 (IF APPLICABLE)
T0 COMPLETE & DOUBLE SIDED UNIT.

PRO-LINE
BASIC BENCH
ESHR ASSEMBLY
DRANING #A7407

PAGE 12



